

# ACEROS CORSA, S.A. DE C.V.

AV. DE LA PRESA No. 2 FRACCIONAMIENTO IND. LA PRESA  
C.P. 54187 TLALNEPANTLA. EDO. DE MEXICO  
TEL.: 5062-1916 FAX: 5586-8138  
www.aceroscorsa.com

Página 1  
03/02/2011  
08:30:06 am



Sold To: GERDAU CORSA S A P I DE C V

Date: 01/02/2011

P.O.: p.1714:715  
Invoice: NAL00972  
Shipped To: Km. 3 Carretera Mexico-Cd.  
Sahagun S/N TEPEAPULCO, 43970

Certified to ASTM - A6 / 2006  
MILL TEST REPORT

Heat	Size	ASTM	Length	tons	# bcls	# Pieces	Total Pieces	Chemical											Mechanical Properties			
								% C	% Mn	% P	% S	% Si	% Cu	% Cr	% Ni	% Sn	% Nb	% V	% Mo	Tensile PSI	Yield PSI	Elong % 8
E00666	Angle 4" X 4" X 3/8"	A36/529G50	6.10	25.500	12	24	288	0.230	0.930	0.006	0.007	0.290	0.200	0.060	0.060	0.010	0.000	0.001	0.015	80,000	51,000	27.10
E00667	Angle 4" X 4" X 3/8"	A36/529G50	6.10	6.420	3	24	72	0.210	0.900	0.006	0.007	0.280	0.220	0.070	0.080	0.010	0.000	0.001	0.018	79,400	50,400	26.50
																				78,600	50,600	27.60
																				78,000	50,200	27.00

MELTED AND MANUFACTURED IN MEXICO

Fernando Rivera Gutierrez  
Aceros Corsa, S.A. de C.V.